-22-

PART NO.
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124

DESCRIPTION
PHLP HD SCR M5-.8 X 8
LEADSCREW COVER
EXT RETAINING RING 14MM
CHANGE GEAR SPACER
SMALL GEAR
KEY 4X4X8
CHANGE GEAR SHAFT
PHLP HD SCR M4-.7 X 16
ADJUSTING DISC
SHAFT SUPPORT
TAPER PIN 6 X 26
PHLP HD SCR M5-.8 X 20
BOLT (WITH SHOULDER)
OIL CUP 6
BLOCK FOR SWITCH
PHLP HD SCR M4-.7 X 8
LEADSCREW SUPPORT L
PHLP HD SCR M4-.7 X 8
ROUND NUT
STEEL WASHER
PHLP HD SCR M5-.8 X 14
SWITCH LABEL
SHAFT COVER
BED

PART NO.
125
126
127
128
129
130
131
132
133
134
135
136
137
138
146
147
148
154
155
156
157
158
159

DESCRIPTION
HEX NUT M6-1.0
FLAT WASHER 6MM
HEX BOLT Mé-1 X 10
SPLASH GUARD
PHLP SCR M8-1.25 X 15
FLAT WASHER 8MM
PHLP SCR M8-1.25 X 20
RACK
PHLP HD SCR M5-.8 X 12
LEADSCREW SUPPORT R
LONG LEADSCREW
ROLL PIN 4 X 25
SLEEVE JOINT
JOINT SHAFT
HEX BOLT M12-1.75 X 40
FLAT WASHER 12MM
KEY 4 X4 X 16
PHLP HD SCR M4-.7 X 16
SMALL GEAR PROTECT
GREEN LAMP
FUSE BOX
FUSE
SELECTOR SWITCH




PART NO.

201
202
203
204
205
206
207
208
209
210
211
212
213
214
215
216
217
218
219
220
221
222
223
224
225
226

DESCRIPTION

PHLP HD SCR M5-.8 X 10
PHLP HD SCR M3-.5 X 14
POWER SWITCH W/STOP
PHLP HD SCR M5-.8 X 30
FWD/REV SWITCH

HEX NUT M5-0.8

FLAT WASHER 5MM
CONNECTOR

ROUND NUT M27-1.5
SPINDLE PULLEY
SPINDLE GEAR

OIL RING

PHLP HD SCR M5-.8 X 8
SPINDLE SPACER
BEARING 32007
SPINDLE BOX COVER
HEX NUT M4-0.7

PHLP HD SCR M4-.7 X 35
PIN SHAFT

BOX FOR MICRO SWITCH
HEAD STOCK BODY
FIXING NUT

ROTATABLE SPACER
KEY 4 X 4 X 40

SPINDLE

PHLP HD SCR M6-1 X 16

PART NO.

227
228
229
230
231
232
233
234
235
236
237
238
239
240
241
242
243
244
245
246
247
248
249
250
251
252

DESCRIPTION

FRONT BEARING COVER
LOCK WASHER 5MM

EXT TOOTH WASHER M5
PHLP HD SCR M5-0.8 X 16
SPINDLE CENTER MT3
3-JAW CHUCK D=125MM
EXT RETAINING RING 6MM
PHLP HD SCR M5-.8 X 12
PHLP SCR M10-1.5 X 25
PHLP HD SCR M5-.8 X 10
SUPPORT

LIMIT BLOCK

CHUCK GUARD

FIXING SUPPORT
SMALL SHAFT
COMPRESS SPRING
FLAT WASHER 6MM

HEX NUT M6-1.0

PLATE FOR SWITCHES
FLAT WASHER 10MM
PHLP HD SCR M5-.8 X 8
MICROSWITCH

3-JAW CHUCK FLANGE
HEX BOLT M8-1.25 X 30
PLUG BOLT

HEX NUT M10-1.5

220
248

219 237

247

222

~@.~'ﬁ?

Q
£

250

G

239

‘0 ¥ .

-'\

249

-23-



311

310
Y
\ 309
330 O

308

/

D

(

305
I 320
304 .
306 7 <
7
317 @\ ’Q.
316 7 SN
326 323 @
327 322
301 328 321
&
325 NS
i
324 I
& PART NO. DESCRIPTION
N 301 PHLP SCR M8-1.25 X 30
302 TAILSTOCK T-NUT
303 FLAT WASHER 12MM
304 HEX NUT M12-1.75
305 TAILSTOCK BODY
306 BEARING 51101
307 TAILSTOCK LEADSCREW
308 TAILSTOCK SLEEVE
309 TUBULAR CLAMP
310 FLAT WASHER 8MM
311 CLAMP BOLT
312 HANDLE
313 OIL CUP
314 T-TAPY FLAT KEY
315 PHLP HD SCR M6-1 X 16
316 PHLP HD SCR M5-.8 X 20
317 TAILSTOCK END COVER
318 CYLINDER PIN 4*30
319 SPRING BOW
320 HAND WHEEL
321 HANDLE BOLT
322 HANDLE SLEEVE
323 INDEX RING
324 SQ HD BOLT M12 X 100
325 TAILSTOCKCLAMP PLATE
326 BASE
327 ZERO POSITION LABEL
328 LABEL RIVET
329 INDICATE LABEL
330 TAILSTOCK CENTER MT2

-24-



PART NO.
401
402
403
404
405
406
407
408
409
410
411
412
413
414
415
416
417
418
419
420
421
422
423
424
425
426
427
428
429
430
431
432

407

406

DESCRIPTION
CUTTER REST BASE
CLAMP DISC
HEX BOLT M8-1.25 X 20
CUTTER REST DISC
CUTTER REST BOLT
HEX NUT M4-0.7
PHLP HD SCR M4-.7 X 20
PHLP HD SCR M4-.7 X 12
OIL CUP 10
FIXING PIN
SQUARE CUTTER REST
PHLP SCR M8-1.25 X 30
HANDLE
HANDLE BASE
HANDLE SPACER
SPRING 0.5 X 3.5 X 17
CUTTER REST CARRIAGE
PAD IRON GIB
CYLINDER PIN 3 X 10
CARRIAGE LEAD SCREW
KEY 3 X 3 X 10
OIL CUP 6
LEADSCREW SUPPORT
PHLP HD SCR M5-0.8 X 16
SPRING PLATE
HANDLE
HEX NUT M8-1.25
FLAT WASHER 8MM
CARRIAGE HANDWHEEL
INDEX RING
PHLP HD SCR M6-1 X 16
CYLINDER PIN 4 X 16

-25-



515

513
514

534

PART NO. DESCRIPTION PART NO. DESCRIPTION
501 HAND WHEEL 521 REAR-CLAMP PLATE
502 OIL CUP 6 522 PHLP HD SCR M4-.7 X 16
503 KEY 4X4X12 523 PHLP HD SCR M5-.8 X 16
504 ROUND NUT 524 HEX NUT M4-0.7
505 PHLP HD SCR M3-.5X 6 525 PHLP SCR M8-1.25 X 20
506 OIL-STOPPING FELT 526 PHLP HD SCR M5-.8 X 20
507 PHLP HD SCR M6-1.0 X 35 527 OIL-STOPPING FELT
508 SADDLE LEADSCREW 528 PROTECTING PANEL
509 SADDLE 529 PROTECTING PANEL
510 PHLP HD SCR M4-.7 X12 530 FRONT-CLAMP PLATE
511 CLEARANCE NUT 531 BRAKING PLATE
512 PHLP HD SCR M3-.5X12 532 LEADSCREW SUPPORT
513 HEX NUT M5-0.8 533 FLAT WASHER 6MM
514 PHLP HD SCR M5-.8 X 26 534 HANDLE BOLT
515 PAD IRON GIB 535 HEX BOLT M6-1 X 20
516 CROSS SLIDE 536 HANDLE SLEEVE
517 PHLP HD SCR M5-.8X 10 537 BEARING 8101
518 CROSS SLIDE SPACER 538 SPRING PLATE
519 PHLP SCR M8-1.25X10 539 INDEX RING
520 GIB STRIP 542 ROLL PIN 6 X 45

-26-



615
613 614

616
612

605 O 601

=

f

s

=

624

PART NO.
601
602
603
604
605
606
607
608
609
610
611
612
613
614
615
616
617
618
619
620
621
622
623
624
625
626
627
628
629
630
631
632
633

DESCRIPTION
HANDLE
PHLP HD SCR M6-1 X 8
COMPRESS SPRING
STEEL BALL 5
HANDLE SEAT
PHLP HD SCR M6-1 X 16
PHLP HD SCR M4-.7 X 10
SHAFT SLEEVE
APRON BODY
HANDLE BOLT
HANDLE SLEEVE
HAND WHEEL
SPRING PLATE
INDEX RING
SMALL SHAFT SLEEVE
SPRING PIN 4 X 30
SMALL GEAR SHAFT
SHAFT SLEEVE
GEAR
PHLP HD SCR M4-.7 X 8
KEY 5 X5 X 10
GEAR SHAFT
PHLP HD SCR M5-.8 X 16
ROLL PIN 4 X 22
HALF NUT BASE
ROLL PIN 5 X 12
ROLL PIN 3 X 20
HALF NUT
SLOTTED DISC
ROTATING SHAFT
SHAFT SLEEVE
MOVING PLATE
PHLP HD SCR M4-.7 X 8

-27-



843

812

-28-

PART NO.

801
802
803
804
805
806
807
808
809
810
811
812
813
814
815
816
817
818
819
820
821
822
823
824

o il

829

DESCRIPTION
GEAR Z:72
GEAR Z:70
GEAR Z:68
GEAR Z:66
GEAR Z:60
GEAR Z:50
GEAR Z:48
GEAR Z:45
GEAR Z:90
WASHER
KNURLING BOLT
GEAR BOX COVER
GEAR Z:25
SCREW M5 X16
BOLT
NUT M12
OIL CUP 6
GEAR Z:80
GEAR Z:33
OPEN WASHER
BEARING 6001
INTERMEDIATE GEAR Z:40
CHECKRING 12
WASHER

827

PART NO.

825
826
827
828
829
830
831
832
833
834
835
836
837
838
839
840
841
842
843
844
849
850
851

DESCRIPTION

FIXED SHAFT BOLT
WASHER

GEAR BOX SUPPORT PLATE
GEAR Z:40

WASHER 8

BOLT M8 X 16

SLIDING BEARING
WASHER

GEAR REST

SQUARE NUT

SCREW M6 X 35

KEY 4 X16

SCREW M4 X16

MICRO SWITCH

SCREW M4 X 30

NUT M4

LIMITED PLATE

MICRO SWITCH'S BOX
MAIN LABEL

CHANGING GEAR LABEL
HEX NUT M4-.7

PHLIP HD SCR M6-1.0 X 4
HINGE



PART NO.

901
902
903
904
905
906
907
908
909
910
911
912
913
914
915
916
917
918
919
920
921
922
923
924

DESCRIPTION

HEX BOLT M8-1.25 X 30
FLAT WASHER 8MM

AC MOTOR

KEY 5 X 5 X 40

MOTOR SHAFT SPACER
DRIVE PULLEY

KEYWAY SHAFT SPACER
MOTOR PULLEY

CHECK RING

PHLP HD SCR M6-1.0 X 30
OIL CUP 6

GREAT WASHER
COUNTER PULLEY

SLIDE BEARING

ARM SHAFT

BEARING ARBOR
TENSION PULLEY
BEARING 6001

SPACER

LOCK WASHER 6MM

EXT RETAINING RING 12MM
EXT RETAINING RING 28MM
PIVOT

PIVOT SPACER

PART NO.
925
926
927
928
929
930
931
932
933
934

DESCRIPTION
FLAT WASHER 10MM.
HEX NUT M10-1.5
PHLP HD SCR M3-5 X 14
HEX BOLT M8-1.25 X 25
PHLP HD SCR M5-.8 X 8
FAN-SUPPORT
ADJ SLOT SPACER
PHLP HD SCR M6-1.0 X 35
HEX BOLT M10-1.5 X 25
HEX NUT M5-0.8
PULLEY SUPPORT
MOTOR COVER
PHLP HD SCR M6-1 X 12
ARM SHAFT NUT
SOCKET OUTLET
SUPPORT SPACER
PHLP HD SCR M3-.5 X 6
ELECTRIC TOP COVER
LOCK WASHER 8MM
TIMING BELT 1.5 X 124 X 15
V-BELT M-30 3L300
HEX NUT M5-0.8
MAIN POWER SOCKET

-20-



